



NO : 325 / NTI / QC / TR / II / 2025 / R.00

21.02.2025

To : Production Department on behalf of **PT. Andalira Cipta Abadi**

TESTING REPORT

Product Name : **OPP Packing Tape**

Trade Name : **NACHI**

Sample Receive Date : 06 December 2024
Sample Testing Date : 07 December 2024
OPP Packing Tape NC Violet TR 48 mm x 72 R = 360 Rolls
PO/SJ : 46/I/AM
Batch Number : 1406124206

TEST RESULT

No.	Description	Unit	Product Specification	Measured Value	Measuring Method
01.	Total Thickness	micron	47 ± 2	47	PSTC-133 : 2007
02.	Peel adhesion to steel	N/25.4mm	Min 5.300	6.746	PSTC-101 : 2013 – Test Method A
03.	Breaking strength (MD)	N/25.4mm	Min 68.600	86.096	PSTC-131 : 2007
04.	Elongation at break (MD)	%	Less than 250	190	PSTC-131 : 2007

Note :

* The physical and performance characteristics shown are averages obtained from tests recommended by PSTC or our procedures. A particular roll may vary slightly from these averages and it is recommended that the buyer determine the suitability for his own purposes.

Lab Test Condition

Temperature : 23°C ± 1°C

Humidity : 50% ± 5%

* Sampling method according to "Instruksi Kerja Pengambilan Sampel (IK-QC-054)"

* This test result relates only to the sample specified above

* Product specification according to standard of PT. Nachindo Tape Industry

* MD : Machine direction , PSTC : Pressure Sensitive Tape Council

Check by,

Alfredo Ghani
(Manager Teknis)

Approved by,

Desinta Tirtawijaya
(Kepala Laboratorium)